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RESEARCH INSTITUTE OF BUILDING MATERIALS
1528 CO®US, ya. “WUJIUS BELLIKOB” | Ten.:973 27 87; 873 76 88; daxc:973 29 10

CONSTRUCTION PRODUCTS TESTING LABORATORY
Tel.+359 2 973 29 52, e-mail: niism.abv.bg

Page 1 of 2
CERTIFIED Laboratory from BAS according to BDS EN/IEC 17025:2006
Certificate reg. 47 /I Valid until 30.06.2014

TEST REPORT
N2 649/20.07.2011

1. Products for decorative coatings
Mineral decorative plaster for interior application.

Commercial name — BK — BRIV UNIVERSAL.

Manufacturer: BANJA KOMERC D.0.0., Arandjelovac, Republic Serbia.
(name of the product)

2. BANJA KOMERC D.0.0., Arandjelovac, Republic Serbia.
Letter ref.N2 AIL-03-840/07.06.2011.
The sample is delivered by the Applicant.

(name of the Applicant, Number and date of the protocol for sample taking)

3. Testing method: BDS EN 1015-6:2001, BDS EN ISO 3251:2008, BDS EN
1015-4:2001, BDS EN 1062-3:2008, BDS EN 1542:2002, BDS EN ISO 7783-
2:2001.

(standards number or approved interlaboratory methods)

4. Date of sample receiving / samples for testing in the laboratory:
07.06.2011, lab. N2 89.

5. Sample quantity for testing: 5,0 kg.
(quantity and weight of the samples)

6. Date of the test execution: 13.06 — 12.07. 2011

HEAD OF CERTIFIED LABORATORY: QZF ’p;’;’t
(RA dipl.e osto/a)
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RESEARCH INSTITUTE OF BUILDING MATERIALS
1528 CO®UA, yn. “NUJIM S BELLIKOB™ | 1e)1.:973 27 87; 873 76 88; dakc:973 29 10

CONSTRUCTION PRODUCTS TESTING LABORATORY
Tel.4+359 2 973 29 52. e-mail: niism.abv.bg

Page 1 of 2
CERTIFIED Laboratory from BAS according to BDS EN/IEC 17025:2006
Certificate reg. 47 /I Valid until 30.06.2014

TEST REPORT
N2 649-1/20.07.2011

1. Products for decorative coatings
Mineral decorative plaster for interior application.

Commercial name — BK — BRIV UNIVERSAL.
Manufacturer: BANJA KOMERC D.0.0., Arandjelovac, Republic Serbia

(name of the product)

2. BANJA KOMERC D.0.0., Arandjelovac, Republic Serbia
Letter ref.N@ AIL-03-840/07.06.2011.
The sample is delivered by the Applicant.

(name of the Applicant, Number and date of the protocol for sample taking)

3. Testing method: BDS EN 1015-10:2001, BDS EN ISO 787-9:1999, BDS EN
1745:2005.

(standards number or approved interlaboratory methods)

4. Date of sample receiving / samples for testing in the laboratory:
07.06.2011, lab. N2 89.

5. Sample quantity for testing: 5,0 kg.
(quantity and weight of the samples)

6. Date of the test execution: 13.06. — 15.07.201 < Eo0 o~
C_— ‘
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